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Statement

Lo AR S TE ARSI S AT (ERE IS RIS 2 TR
The test report is invalid if it is not affixed the official seal of the laboratory to it.
EHENRERENMEALEEAE (BBBRENERZE) TH.
Copies of the test report without the official seal of the laboratory are invalid.
3. fdlHE . R e NS
The test report is invalid without the signatures of compiler, checker and approver.

T iR T & W

The test report is invalid if it is blotted out.

5. REALIEBMAME, TEHA>E R

It is forbidden to copy the test report partially without the written approval of the

[§]

laboratory.

6. EPFRATIIMLE R, (O ATERE A L.
The conclusion of the consignation test is only valid for the provided sample.

7. ARGIRTE LA OO, JESCCAR () SUNIRSC, B R A R, R
LS s
The test report has been drafted in Chinese and translated into English (if exist)
for convenience only. In the event of discrepancy, the Chinese version shall
prevail.

8. BROVAHULH], A IR TIC -

Unless noted otherwise, the test type is consignation test.

Hidk: R RISZEE 3455 Address: No.345 East Yunling Road, Shanghai
M 4 i (Post Code): 200062

A (Tel): (021) 31765555 % H (Fax): (021) 31015117

P4k (web site): www.ghs.cn

ML 15 #4(E-mail): zmh@ghs.cn
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4 L Tl 18650 1S2P 3.7V 4000mAh 14, 8Wh

IS Chinese

Name of Sample | & & Li-ion Battery 18650 1S2P 3.7V 4000mAh 14.8Wh
English

HsT 1119120233

Sample No.

ESTL V) T I R T R AT ]

Consignor NingBo HongYuan Electronic Technology CO., Ltd

A E$LG TR T R A R

Manufacturer NingBo HongYuan Electronic Technology CO.,Ltd

A % 5
AR ik ST/SG/AC. 10/11/Rev. 6 Amend. 1 38.3 UNITED NATIONS “Recommendations on the TRANSPORT
OF DANGEROUS GOODS” Manual of Tests and Criteria ST/SG/AC.10/11/Rev.6 Amend. 1

Test method

WAl R TR S Isgi i dicl s AERHEF Y

Section 38.3

1 T
%]i’h’fﬁ— ST/SG/AC. 10/11/Rev. 6 Amend. 1 38.3 UNITED NATIONS “Recommendations on the TRANSPORT
OF DANGEROUS GOODS” Manual of Tests and Criteria ST/SG/AC.10/11/Rev. 6 Amend. 1

BAR CRT RS a s IR bRHET)

Criterion
Section 38.3
£ B 9 x 44= pp . b ==
A#"" s i (. WRHA SN
pReaaice Blue Plastic film shell
Accepted Date Test Date

A 3R

fe R SN PR3 phil AR RS A el SR oL
Altitude simulation, Thermal test, Vibration, Shock, External short
circuit, Impact, Overcharge, Forced discharge

Test Items
SR, FEAENTT OGO FEk T d sty al A AbrAE T )
ST/SG/AC. 10/11/Rev. 6 Amend. 1 38. 3prifiEEf.
R &4 |The sample has passed the test items of UNITED NATIONS “Recommendadsians on the
TRANSPORT OF DANGEROUS GOODS” Manual of Tests and CriterigsST(8G/AC10/M/Rev. 6
Conclusion  [Amend. 1 38.3 A Y s

1% H I (Date)

Hix

Comment

a] 7 L B4 Rechargeable Lithium Battery. /

Fi i

Consignor
Address

Post Code

Approver:
R
Title:

WilLE T2 (Vice chief engineer)
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o | ARIRE L AR HFRERBAFELHRS . s
A3 RIARAERT wmsR | Aasw | i
No Nania o Test Standard requirement or The Test Result | Conclusion [ Remark
: Items Clause Number of Standard
RO SR G Eh T R T HF S LR ‘}"ﬂlh
%Eﬁm fﬂ- TIJI ST/SG/AC. 10/11/Rev. 6 Amend. | 38.3 | LEH % 1
: Altitude L 0 oS AL DT See Appendix 1 GLi s
; A o anual of Tests .!ml Criter l". ) Passed
simulation /‘si JAC. 10/11/Rev. 6 Amend. | Seetion
iH Test T. 1
l[hu“] X Tkt dsC 1y b Ay
3 by ST/SG/ZAC. 10/11/R A 1.1 38.3 N
2 Al lﬁi”‘«'“) o e e &)SEHI"\&; E-Zmli\ 2 i /
2 e X 2 BN}
Thermal test l“\ \‘1;1.|n|zz| ol Tests ;!n:l l‘l‘ilr'riul ‘ w Passed '
ST/SG/AC. 10/11/Rev. 6 Amend. 1 Section
38.3 Test T.2
WA [ €6 TG Te it i [ ARG bs
= AET Y ST/SG/AC. 10/11/Rev. 6 Amend. L 38.3 | ILP &% 3
3 . ﬁﬂJ LT, 3 See Appendix 3 e /
Vibration UN Manual of Tests and Criteria Daaaa
il : A Passed
hl‘fh(-f.—'l[. 10/11/Rev. 6 Amend. 1 Section
} Test T.3
iik M CLTabs Tt ol sty
y ETME) ST/SG/AC. 10/11/Rev. 6 Amend. | 38.3 | Lg% 4
ik HET L
1 Shaele U0 T. 4 i L See Appendix 4 i /
UN Manual of Tests and Criteria Passed
ST/SG/AC. 10/11/Rev. 6 Amend. 1 Section o
38.3 Test T.4
HEAr [ O fabe st imng g i 15 ks
;s M\ﬁ% rlj;l'}r ’i \I/Hi./*\t 10/L1/Rev. 6 Amend. | 38. 3 gmm f{ 5 . i
: See Appendix 5 (=]
E'Xterl:]a]- ?hort UN Manual of Tests and Criteria ¢ Passed
clrcult ST/SG/AC. 10/11/Rev. 6 Amend, | Section
38.3 Test T.5
Lf’rl'l T ek trtnEin sy sl ftr
HEFHED ST/SG/AC. 10/LL/Rev. 6 Amend. | 38.3 | BLEHFZ ¢
6 }EEE- LI\ BT.6 S ’l“ﬁ ;\e\, j 11 6 A]Fﬁ, /
Impact UN Manual of Tests and Criteria T '
il SRR i Passed
ST/SG/AC. 10/11/Rev. 5 Amend. 1 Section
38.3 Test T.6
WA I b T iy it A b
ﬁ:})ﬁ% HEFEMD ST/SG/AC. 10/11/Rev. 6 Amend. 1 38. 3 w_m é\ 7
7 RaeT. 7 See Appendix 7 AH% /
Overcharge l\ \‘hfnu;fl u!" Tests :fnd iirlturi‘fE ‘ ¢ Appent P;Sed !
ST/SG/AC. 10/11/Rev. 6 Amend. 1 Section
A8.3 Test T.7
e LT ake Drdiziany e 5 sURAkR
" gﬁﬁﬂfﬁlﬂi 'ﬂki}“‘il‘m: ST/SG/AC. 10/11/Rev. 6 Amend. | 38.3 | WP % 8 At
. . See A lix 8 ; /
Forced discharge !\ yanual of Tests and Criteria S8 SRR P;:lllSQ(‘{l i
ST/SG/AC. 10/11/Rev. 6 Amend. 1 Section :
8.3 Test T.8
ﬁ}ﬂﬂﬂ:fﬁm IABERLIE  19°C-22°C ; S BEMREIE : /%

Test Environment

Condition

Ambient temperature:19°C-22°C;Ambient humiditv:/%

A LA R AL

Subcontracted Test

Condition

AR E

/
Test ltem
srozpE | 4K / o /
Subcontracted | Name Post Code
Laboratory Mo hE / W, 7%
/
Address Tel
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B3 ; RRTE LA | A
No. Name of Test Items Altitude simulation
X 2 " S & "
*—f’u"]a *‘f’&‘ké ﬁ%ﬁ'} Before ?H‘}E After }ﬁ:%#ﬁik ;FIJ%%E —ﬁ:—’f&;
%5 Sample Status RE i Y RZ Fr#&d, /% | Mass Loss | Residual 0%
San-[ple Mass ocV Mass oCcV oCcv Other
No. /g A% lg Y /% /% Event
001 | ookt | 92.5610 | 4.16 [ 92.5598 | 4.16 0.00 | 100.00 | ©
002 | oeori | 93.2581 | 416 | 93.2561 | 4.15 0. 00 9.76 | ©
003 | |oyerothR | 93.4430 | 4.16° | 93.4415 | 4.15 0. 00 9.76 | o
004 | olacwERL | 929822 | 417 [ 92.9813 | 4.16 0.00 9.76 | ©
005 | okt 1 93337 | 419 | 93.3289 | 4.18 0. 00 99.76 | ©
006 | ol | 9342408 w17 {03 4217 P d. 16 0.00 | 99.76 | o
007 | goacmert  |403.5003 | 418 | e3.50mr | 417 0.00 | 99.76 | o
008 Tl 93.2356 | 4.16 | 93.2341 | 4.15 0. 00 99.76 | ©

25CYC Fully charged

y.t‘.,{l._‘,[_LTlns space intentionally
¥ Ll lef't blank

&k L-R V-RA DA R-EL PRk 0-RMR. RBA. AMIK. Rai. K,
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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AF 5 BRAE AR | AR
No. Name of Test Items Thermal test
T HE® el R After | 2 535 | b E Sht
Y5 Sample Status RE T E RE F2&d, JE | Mass Loss| Residual k18 -3
Sample Mass ocv Mass ocv OCV |Other
No. g A% /g N /% /% Event
ICYCHE AT A 9 £z ‘ . f ~
001 | oyepori il o 925598 | 4.16 | 92.5761 |  4.10 0. 00 98.56 | ©
g ICYCEAFa il i i P = T :
002 | iovemaiy o i | 98.2561 4.15 | 93.2660 | 4.10 0.00 98.80 | ©
. ICYCHE A e y - 1 1E L )
003 | yerdhl o[ 93.4415 | 415 [ 934531 |  4.10 0. 00 98.80 | ©
ICYCE A Fu il ‘ . ) . v . / g
004 | | yror®hl 929813 | 416 | 92.9903 | 410 0. 00 98.56 | o
- 25CYCHE A FE L o o - a anre :
005 | ssere it o1 93.3289 | 4018 | 93.3373 | 4.1 0. 00 98.33 | o©
006 2B 93. 4217 4.16 | 93.4309 | 4.10 0. 00 98.56 | o

25CYC Fully charged

007 2CYCTE A AL 93. 5077 4,17 93. 5189 4,11 0. 00 98. 56 0

25CYC Fully charged

008 25CYCoE R FE 93. 2341 4,15 93. 2477 4.09 0. 00 98. 55 0

25CYC Fully charged

U - |"”E E This space intentionally
YR left blank

HiE: LR V-IRA D-fRIK R-28 3 F-A&2 Kk 0-AiiR. LiRA. LB, k3. AL,
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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B g BRAE LAk |
No. Name of Test Items Vibration
Y a2 “1s )
2 Bk A XIS H] Before RIS/E After L | MewE | i
%5 Sample Status RE F#eE| RE FF 2w, /& | Mass Loss | Residual A%
Sample Mass ocv Mass ocv ocv Other
No. /g N /g A% 1% /% Event
LCYCHE A7 0 £oe 6 =z .
001 CYC Fully charged 92. 5761 4. 10 92. 5531 4. 10 0.02 100. 00 0
002 | ool 93,2660 | 410 | 93.2486 | 4.10 0.02 | 100.00 | o
y ICYCTE &l g A= 0 49 ’
003 1CYC Fully chariged 93. 4531 4.10 93. 4337 4. 10 0.02 100. 00 0
008 | sommr o 92.9903 | 4.10 | 92.9702 | 4.10 0.02 | 100.00 | o
> Fully charged
005 | ooyl 1933373 411 | 93.3182 | 411 0.02 | 100.00 | o©
25CYC Fully charged
006 | , XWRERE | g3 43004eed 10 | 9341247 4. 10 0.02 | 100.00 | o
3 ully charged
25CYCHEA AL & - ; .
007 95CYC Fully charged qEiBRPTSY 1l 1 93. 2020 111 0.02 100. 00 0
25CYCTE Rl a 07 9 99Q ’
008 950YC Fully charged | 93- 2477 4.09 93. 2289 4.09 0.02 100. 00 0
;L—[; ,ﬁ E) This space intentionally

&iE: LR V-IBA DR R-20Z F-A2 K 0-AaR. LBA. TR, LAE. AKX,
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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B5 3 A R E & AR ity
No. Name of Test Items Shock
AIEH] Before RIS After -
;’:%ﬂ% ;}:’T:'&';H‘?& )ﬁgéﬁ k #"J’%%E -;\t'f&l
P2 Sl REE e | FReE| A 3%, /E | Mass Loss | Residual | FLE
Sample AITRRSRS Mass ocv Mass oCcvV ocv Other
W6 /g IAY /g Y 1% /% Event
001 | oyepomthil o] 92.5531| 410 | 92.5534 | 4.10 0. 00 100.00 | o
002 | jopeppert 1932486 | 410 | 93.2489 | 4.10 0. 00 100.00 | o
003 | yeroael o 193.4337| 4.10 | 93.4338 [ 4.10 0. 00 100.00 | ©
004 | oyeport il 929702 410 | 92.9705 [ 4.10 0. 00 100.00 | o
005 | plekame | ozas2| 411 | 93.3185 | 4.11 0.00 | 100.00 | o
006 | gyt | 9s.a124| 410 | 93.4128 | 410 0.00 | 100.00 | o
007 | ppaiCuiil ] 93.5020| 411 | 93.5024 | 4.11 0. 00 100.00 | ©
008 flis 93.2289 |  4.09 | 93.2294 | 4.09 0.00 | 100.00 | o

25CYC Fully charged

[This space intentionally
lef't blank

LT 4

HiE: LR V-RA DR R-2RE F-AK 0-AiR. RRA. AMAK. LKL, AKX,
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage.No Venting,
No Disassembly,No Rupture & No Fire.
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5 5 ¥l A B 4 A A i
No. ' Waitie of Test teims External short circuit
¥ o = 8
P HERA el el EYR R
Sample No. Sample Status i xtem/ztc BRI Other Event
1ICYCoE 4 A He .
001 1CYC Fully charged o7 T 0
; ICYCoE 47l -
002 1CYC Fully charged h1.8 O
. LCYCHEA™ i s . _
003 1CYC Fully charged 78. 2 L
1CYCSEA fHL o =
004 ICYC Fully charged 8.5 0
= 25CYCHE A Fa L =
005 25CYC Fully charged 9. 1 o
. 25CYCHER AL H A
006 25CYC Fully charged 6. 1 0
25CYCSE A Fart fp
007 25CYC Fully charged a7 1 0
95OV (- Ry
008 2.’)(\(71:1‘.{1;“11 _-3? ;5 O

25CYC Fully charged

D NIE|

This space intentionally left
blank

iz DMK R-RE F-RK -k, TAK., LKL
Note: D-Disassembly R-Ruptur F-Fire O-No Disassembly,No Fire & No Rupture.
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A3 : WA L H | il
No. Name of Test Items Impact
#;&%% *—f-ﬁ:«y&.’& #f‘a%%s@%%‘;ﬁg. ﬁ&%ﬁ
Sample No. Sample Status L Externﬁi:Temperature Other Event
;
010 LCIC 508 Capaeity 119.0 0
ol 10-'1(?\.’5(:05 (Zmlgafl ty 114.3 0
013 LCIC 50% Cappity 1133 0
- 350G BIb (‘301113;'“1 y o 4
016 25(2\?(5‘2%?5 {i,ﬁl ty 7.7 0
017 25CYC HO%FE A 109. 6 0

25CYC 50% Capacity

25CYC H0%FE o] i
018 25CYC 50% Capacity 98.5 0

T This space intentionally left
2Ll blank

#iE: D-fRIR F-RK 0-RMk. AKX,
Note: D-Disassembly F-Fire O-No Disassembly & No Fire.
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F5 - AT M B G AR i )
No. Name of Test Items Overcharge
5045 MRS AR
GaoE
Sample No. Sample Status Other Event
1ICYCHE A it 0
019 1CYC Fully charged
. ICYCIESR eI 0
020 1CYC Fully charged
) ICYCsE# 7l (]
021 1CYC Fully charged
1CYCHE A AL WY
9o 0
022 1CYC Fully charged
N 25CYCHEAAEIL 0
023 25CYC Fully charged
, 25CYCE ey 0
024 25CYC Fully charged
e 25CYCHEA ot (0]
025 25CYC Fully charged
o 25CYC5E ATl :
026 25CYC Fully charged Q
DR This space intentionally left blank

i D-FRR F-R K 0-Lfftk. AKX,

Note: D-Disassembly F-Fire O-No Disassembly & No Fire.
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5 8 MR B 4 AR SR
No. Name of Test Items Forced discharge
e kA HIE
Sample No. Sample Status Otlier Evert
027 1cYC llﬁ?fl? %iﬁ.’:[(‘llllia.rgml 0
028 1CYC ll(l?l( 1J\L /rli\'izﬁclllia rged 0
029 1CYC 11511\1(‘1?: ?Eji%{cll‘iirgcd O
030 1cYC llrlFICIJvL f?i%cﬁuged 0
031 1cYC ll(u‘flfl}\L ?Fi%:ﬁirgmi 0
032 1cve IIC.EL?\L {ltii%‘ihu;u'gml 0
033 1CYC 11(:1{ th ?Fi]?i-ll%n‘gml 0
034 10YC 1I(u\1£i‘? TTi!jsf{crl?argwl 0
035 1CYC 1|§:?'|F1%?;ibfclliiu-gml 0
036 10YC ]i(l}ﬂj\.fb .?;iﬁsﬂicrllllill"g(‘(l 0
037 2scyﬁ‘l‘argi?iffzgiitii?fclli1~ng O
038 za(wﬁl(lrl(f\l- f; i%i:li'[liarged 0
039 2.‘3(‘&’("251‘E u&][‘I)\L ?l\lb: ci}[ilrged 0
040 zswcbltl?lfth {:injji}llf‘argod 0
041 25“(2_1[(11\1(1% ?Ti?cllillz] rged 0
042 25C\'c2515?-1cli};¢ /cli\ 1’2{:1%1 rged 0
043 35C\C2I3l(t:]l(;J\L Tiﬁs{{cllliirged 0
044 P]E(\(,ZISIEU“ICIJ\1 ‘f:ijlz{tlﬁirged O
045 25(TYC2 jl(.?lCl)\L -/tlj\:ijfc}l?;lrgcd O
046 25(‘\'(?5;;1\.1?;2 ??iﬁg(c[huurgerl 0

#iE: D-MRIR F-AZ K O-RARIR., ALK,
Note: D-Disassembly F-Fire O-No Disassembly & No Fire.
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